djamato

BN ik % BH =
Instruction Manual

INBIE—4
COMPACT MOTOR

VI/Y

VT U—X
VT Series
e , ™\
VTV —XOBUREIE & B2 a =8l  This instruction manual shows contents
TWEY, ' different from VT series.
VT Y —ZXOEUEEHBE S HhttTcoEE<C R Read this manual with INSTRUCTIONS for
T\, VT series.

RYROERICH o> Tld. BUkiilE%K Before using your compact motor, please
BETREHNELEE, AREL<CERBLTHN read the instruction manual and
STEULLBEVCEEL, understand the contents well.

Fio. BEAICHE-TRIZ. BEWCHBZ AN After reading the instruction manual,
WOTHREENDEZBIRERELTLIESE L, please keep it in a location where it is

easily accessible to the operator.
\. J

\t% PIRZDVEERAEH




H XR/CONTENTS

1. IBAMIA 1
1.1 T—7lbAy MK 1

1.2 INEE—FOED T 2

1.3 Ec#R 3

1.3.1 E—5 DR 3

1.3.2 RORY Y DR 4

1.4 E—5YOHRTE 5

1.4.1 BHRE 5

1.4.2 BWREDHRE 6

1.5 R—JLIC DAL 7

2. IELWEWEA 8
£ 21 mUERSOBEHOULLTL 8
S\ 2.2 HEAR 9
' 2.3 RILbOXTH 10
1. Installation 11
1.1 Table cutting diagram 11

1.2 Installing compact servomotor 12

1.3 Wiring 13

1.3. 1 Wiring motor 13

1.3.2 Connecting R connector 14

1.4 Setting motor 15

1.4.1 Simple setting 15
1.4.2 Setting sewing speed 16

1.5 Adjusting rotation detector unit 17
2. Proper operation 18
£\ 271 Stitchlength adjustment 18
éig\ 2.2 Regular maintenance ‘ 19
2.3 Changing timing belt 20

* %k * ILLUSTRATED SPARE PARTS LIST 3 % %

s &b
FRMBERGERLD, FRBREEETDILHBDIY., ZORICR. FEORBHEIUHARGED—HN, &
EMmE—HULBWESHBOEITOT, H5HUHSTEILEE L,
Ele, FEOEBICHc>TRALZHULTED ITH, F—ORDPREHBWBENRRENTHESICEETELRL
ZERBDET,

Attention

The parts used for this product are subject to change without notice. If such a change is made, any part of the
contents and illustrations of this instruction manual may not conform to this product.

In preparing the instruction manual, we have made our best efforts for making it free of any error or omission.
If any error or omission should yet be found, it might not be rectified immediately.




1.E2435

1.1 ¥=7ILhy b

07xG65x 002l 4L —<£ ( #

8¥3)
v

ol

FREMYTrL-L)0GL

6ly

09l

0 /.

599 -v

le

0e¢

/ N

14

\

08

a8l

X 1

VT/Y



1A

1.2 ZEE—5 DD 17

l.2E— 7 ROE—YRAHRODE v % (2 P@QTHY
TE9,

2. 3V VEHM@OFL B, HELHAORIOE—F
FITIODIER L DHL B L) ITHOT TS5, b
I 1 ODFPRbFEOMITFET,

3R R A N—(F)@E D T E T,

4. )V b AN—OFED [F1FE T,

VT/Y 2



1BZGT7

1.3 EciR

1.3.1 E—9DE#R

EZEAEFOY FAO-ILRY 7 ZAEEBRICERULBWVWTLREE W,

C AEE

__/

OQavira— Ry ZAtRFN2=y bE, T—FYOFAEZZSMEL C7— 7 VD) T TR,
OQavia—nlRy 7R, KRFLIL=ZvF, T—F, Fs=NICEvrZur{¥Hii. E—F7OJHHEER2 SR
LTERLTLEZ Y,

7V 7T D

LED S~ 7 (DC12V, 50mA) S ICER UBWTKEEW, HIHENMIET 28 ETNIBD T,

C ANEE

e/

- lanz
=N IC <
(r7uatAYF)
=Ry k

ik — 7 <—

X 4

3 VT/Y



1LI\BAMATA

1.3.2 ROR Y 5 D#EEk: ,

< @

avihu—Ry 7 2ty -7 QR ERL X7, ﬁ?
thifr — 7 VOO R 2227 %@ (1070199)% K D47

BICEAARET,

N — 3
( A IE I%\ \
1. BEVWOIVVICHBULER IRV ZEFERALTL
=10

RIOxV %k, R2LOFIRZLTWEITDT, X
WUBWR ARV 7 ZEELEESIE. S UHR®

BT 2RENABDET,
2 RARIV9ZERELBWE S Y VY ORSEER
2,000rpm ICEREENE T, :
R. BLLOREHSEENHEINET, .ﬁf
\ Y, i

X 5

VT/Y 4



1LIBZMT7A

1.4 E—5 DEEE

14.1 EXRFE

SVVOEBVPEBIIHUTE—YZELSKREL TSV, BoltRERSHEPHREBORRAICED X9,

( ANER

N

1.BERENDI—REYOILKRET S
BIEH®E

1. [P] ¥ %ML ua o EHEANRS L. T047MAC) L BRENET.

| sEas
/?ﬁéi%gé% + {ffmﬂ £
(Wecl

m8am
BH6E
I
2. [S]x—zM7L8ED 3.[c] D] —zmL 4.[S]|r—WT LH L BRECER
MABE 2 — PHET <. MBFEI-FYO ENET., ZLTHBMIC —
INET, ICEELET, 2LE—FIIZRD £,
el elga | |eBoo
DOEE | (ifra)) irfralsy
o IIHIHE‘ o £

E)/ —NIVE—FR [ BEOEEARE R IRE

==
A II l%\
YOLADO—RIFBRELEBEWTLIES W,
WEPREORREICED XTI,

ERHREIZ. BOEES 2,000rpm ICRELTVET,
FHTS I VIBUT, BOBEERZRELTLEE Y, (142 ROWEEOTE, ZH)

5 VT/Y



1LIBZAMEFS

142 RBWEEDRE

BEICAET TROEEREZT) .

#) 2000rpm 7>5 4000rpm IZEE T 3854

1_@ *—RWLET, Z.Ef\“—’é’:ﬁﬁti?‘o 4., TH. 4000, (RF-IN
001, Hy LERSNET, "H. 2000; :F#RINET niz[S] ¥—=mLET,
3.[a][B][c][D] oxz v 5. ) —<ILE—FICRED ¥7,
WMOHEERELET, (KT)
E B [jg%%@%v g B
iz B B CISE s e plEae eEoB
006 infafm)s 2 D Sé\_ faleye
3.0 &gl s H 4000 o (8, 6
lAlB C O REEE TaleTe ol NECE DEED
SBOE oF B0k DO
Wl = ® -
f EERELT 51, BRSNHER. BPTE I LA, | )
THERO LI ICHREREZT> T I,
1. EERERRFSES 2[A] ¥—ZMLTO LHBEE 9 XXX DRI
REE T50) BERIND
. ool =) H 3500 =) H =t
|MBCD _ ECE NEEE El
SRRt TER0E {@L@@ §
3.[Clx—%ML< 4[B]®—%#L<C 5[A] % —cHimx
HEERRD 1173 BAEERRD LT3 BE

J
(.

5
®l o
BHol (T
X
%2_
o
@ o
¥lo

A lE IS
TYOVDOEWEER. mEEEH4200rom B EICER meT<Eém°Mﬁ¢mﬁwﬁﬁwtbiioj}




1.5 7h—JL IC 7R

SHEIEMESR LA B LA S 0.5m A3 7~ Ziicd 2
DPHER L TL &,

1.IEBZAMT7

VT/Y



2. EULWEWEA

2.1 BVERSOHEHDUDE

33 ==
AII B
RVWERSOAFHZEITZEER. BIE—FOE
Rztlb, E—9DOEGFELZERLTNST
TLREEW, UHZETEIEZNABHBDET,

OHEZIZ.
R

NV FFRA =@M TH B HED I,
mZRLTVET,
KEBDREV L) DiEWEHE XX,
EEIC L > TRERY £7,

1.2m7» 5 4.0 mZE CEEPEICTHTcE
1o VWEHESR

OB EES,

BWERSDZEZA M
(1) EFTTyrarRyrQrELMT,
BHEDOE RIS -5 D2REL £,
(2) FyraryrOr@BEEIMLIEFE. EFETHVE
FA—VQ@EREEIARAIICEY, 7y a Ry O
SIZADRALRTT. ZyPaRy Oz ET,
@G EEE(FEETEI D ICEIT &, HOHREIBE &
hEd,
@ £ R (R RFETE O )BT &
" ET,
(3) TvrafyrOQEFLILRET., NV FihAf—L
@DEEY 27 —LDET—7QIc&bYE 5,
(4) BBYZELELE., TyviaRrkyrOnsFri
R

A Ky

fe\ > R S35 <

=
LN

N\
Ty a7 UhERICE>TWB I & &,
RA—ILDBELEZ CEEZERLTLIEE W,

AR

rOWEERS 11O FHE®D 30mmfE O
(mm) LB HELD B
4.0 6 7.5
2.5 10 12
2.0 12.7 15
1.2 21 25
=1

OENZNORVARZIDEE, 11V F (254m) L

30mECORWBEEZRL TWVWET,

X 6
@\ ) =R gl
\ —2
~No 3
—4
\ | Li
X7

VT/Y 8




2..ELWEWA

2.2 HESR 2

Aiz—E, V2O 2RO AL TRELTEZ Y,

5 =
A IE I%\
FALEZVTT—VRDERNI NEODREIcHMNFEFES
& RNIVSDYINBRAEICHED T,

X 9

9 VT/Y



2.IELWMEWA

( AEER

ERZTSRIIC. BHIE—FDERZYD., T—IOEKBELZEBLTILEEL,

_/

2.3 NJb D3z

BRDOAL

1 E2PQ%BHT, L EAN—@ZEY S, (K10)

2. 7=V (ENDDILAY@D%EDT7 7 v PRZEMNT. (K
11)

3. 7=V (ENDEEIL 22674 v 70 FOERINT,
(X12)

D 5317

1. 74 2V 7L r@% 7=V (BOKENT T 6. 7Y
FENDIHNT 3,

2NV EFA=NEEILEYS, AV ITVEGD K10
T—YENDDFRICKL EFTHLARET, L3I0
)V FOIFE—THUHR® L EATiIc > TWwB Z &,

3.77vy@% 77—V (ENDIKEY FiF 5, (K11)

4, )V AN—@FEY i 5. (K10)

11

VT/Y 1 0



1. Installation

1.1 Table cutting diagram

(umyQ¥ x G6G x QQZ|.:suotsusuip a7qe]

Jojexedo
v
ol (s8e1 o1qe1 usamisq souelstq) 0G)
6l 09l
-~
~
599 -v
n
w
o
Q&
&
o
- ™
9 ¢
' (00}
. L 1
68l 05

Fig. 1

VI/Y

11



1. Installation

1.2 Installing compact servomotor

. Install the set of motor and motor bracket(D with the
screw @O .

2. Tighten the first screw(® of motor adapter® on the
rotation direction onto the flat part® on main shaft
@. Then, tighten the other screw®.

3. Install the vertical belt cover (middle)®.

4. Install the belt cover @.

[uory

Fig. 3

VI/Y 12



1. Installation

1.3.1 Wiring motor

/A WARNING

To avoid electrical hazard, keep the power cable for the control box unplugged during wiring.

O Install the control box and the pedal unit on the back surface of the machine table referring to
the instruction manual for the motor.

O Connect the control box, the pedal unit, the motor, and the rotation detector unit (synchronizer)
referring to the instruction manual for the motor. '

Connecting lamp

/A CAUTION

Never use the lamp other than the LED lamp (DC12V, 50mA). If used, it can cause the damage to the control box.

)
"

F

lamp =—7 M8 & O—©
o
30 O]e 1
& f o
o5 iy Lol

——=motor

o
N

rotation detector unitec |

(synchronizer)

——=>pedal unit

¥ ©ooo

.

:°O°3

intermediate cable "\;_’ ; ’§§§
X - [OP|2

np
DOOD

-
w

Fig. 4

13 VI/Y



1. Installation

1.3.2 Connecting R connector

Connect the intermediate cable(® with the control box.
Refer to the figure on the right to connect the R
connector® (1070199) with the intermediate cable.

~——— ACAUTION ————

1. Set the appropriate R connector to the machine model.
R connector is limited by the safety, when improper R
connector is connected, damage to the machine might

be caused.
2. Without R connector, maximum sewing speed is set
for 2000rpm. @ﬂw
And the function is limited by the consideration in
safety. .
\ _ / Fig. b

VI/Y 14



1. Installation

1.4 Setting up motor

1.4.1 Basic settings

Set up the motor correctly according to the model of machine and device. Improper set-up can cause damage to machine.

( /A CAUTION

N

1. Set the code of simple settings to  “Y0”

Procedure

1. Turn on the power switch while pressing Izlkey. LED displays “047MAC” .

— 1
© ©

e
SFrEr /f?@]

il [
H oA om X
irjra] =]

2. Press key to 3. Press or EI key 4. Press key to switch to the

display current code to shift the code to new settings. And it returns to
of simple settings. “Y0” . “Normal mode” .
ot oBpd | |efes
ale] ), BOES
oy AR o8 e ]
o cEse
Note: Normal mode is the mode that motor can work normally.
( Be sure to set the code to  “Y0” , otherwise the machine will be damaged. )

In case of simple settings, the sewing speed has been set to 2000 rpm.

Set the proper sewing speed according to the sewing machine model. (Refer to “1.4.2 Setting sewing speed”

)

1 5 VI/Y



1. Installation

1.4.2 Setting sewing speed

Set the proper sewing speed depending on the machine model.

Example: Change the sewing speed from 2000rpm to 4000rpm.

1. Press E‘key to display

“001.H” .

#) AR
2m@ || e
inlafmfes M 3
8. ool

REEE NEEL

BEOE BEOE

2. Press key to display

H. 2000 .
3. Set the sewing speed by press—

ing @ keys.

(Finished.)

4. Presskey after LED dis-—
plays “H.4000” .
5.1t returns to “Normal mode”

oBad | ebae

me S

T H
NEEE REEE
S 2

1.Display the sewing
speed.

3.Press key to in-
crease the figure of

number value.

( Perform the following steps in case the sewing speed can not be changed to desired value. \

2. Press key, LED displays the maximum value “9%%%” | then

the minimum value “50” .

=) H 0

4.Press key to in—

crease the figure of
number value.

M
I

F ol | T

A B C

5. Use key to change
the number value.

Do not input any sewing speed over the speed limit (4200 rpm). The machine can be damaged.

/\ CAUTION

VI/Y

16



1. Installation
|

1.5 Adjusting rotation detector unit

Check the needle stops between the highest point and 0.5
mm lower than the highest point.

17 VI/Y



2 .Proper operation

2.1 Stitch length adjustment

/A\WARNING

Turn off the power switch of the motor and check
motor rotation has stopped before adjusting stitch
length. Otherwise, you will be injured.

Stitch length | Number of stitches | Number of stitches

Stitch length can be adjusted infinitely from 1.2mm to (mm) per inch per 30 mm
4. Omm. 40 6 75
25 10 12

Each graduation on the handwheel® indicates the length

(mm) of one stitch. 20 12.7 15
% Actual stitch length may vary depending on the type 1.2 21 25

and thickness of fabric, and the differential ratio. Table 1

{Table 1 shows the number of stitches per inch and
30 mm.

Changing stitch length

(1)Press the pushbutton@® with your left hand until
you feel the end of button contacts internal
parts.

(2) Turn the handwheel® clockwise with your right
hand, while holding down the pushbutton@. At the
point that the pushbutton@ goes in, press it@®
again strongly.

@7To make the stitch length larger, turn the pulley
clockwise. '
@To make the stitch length smaller, turn the pulley

counterclockwise.

(3)With holding down the pushbutton@, set the mark
@ on the arm at a scale on the hand wheel ®.

(4)Once the marks have been aligned, release the
pushbutton @.

Fig. 6

/A\ CAUTION

Check the pushbutton @ has returned to its original
position completely, and the handwheel® turns
smoothly. T S

Fig. 7

VI/Y . 1 8



2. Proper operation

2.2 Regular maintenance

Remove the belt cover @D to clean around it once a

month.

/A CAUTION

Clogged dust between the timing pulleys @@ and the
timing belt ® can cause the belt breakage.

- Fig. 8

Fig.9

19

VI/¥



2. Proper operation

ALWAYS turn the motor switch OFF and check that the motor has been already stopped.

/A WARNING
¢

N

2.3 Changing timing belt

Removing

1. Loosen the screws() to remove the belt cover®. (Fig.
10)

2.Loosen the screws@ of pulley(front) @ to remove the
flange ®. (Fig. 11)

3. Remove the timing belt® while turning the pulley(®.
(Fig. 12)

Reinstalling

1.Hang the timing belt® on the pulley(rear)®, then
" the other end on the pulley (front) @.

2. Turn the handwheel and press the timing belt® until

the timing belt® comes to the center of machine  Fig. 10
pulley (front)@. Make sure that the timing belt® is

parallel with the motor bracket®.

3. Install the flange® onto the machine pulley(front)
@. (Fig. 11)

4. Reinsatll the belt cover®. (Fig. 10)

Fig. 12 Fig. 13

VI/Y 20



ILLUSTRATED
SPARE PARTS LIST

VT/Y



VT/Y(T)

VT/Y



1

VT/Y (1) IZNBE—4%(1)
e e e
RefNo Parts No. Description m B Amt. Req
1 4300059 Cap Frv/ 1
2 4301155 Cord Holding Plate I1— REER 1
3 4301156 Handwheel A NI ey 1
4 009740 Screw(M6-1 X 10) xRy 2
5 0092305 Magnet VAN 1
6 4301157 Handwheel Adapter INY RIRA—=IT5TH 1
7 160004 Screw(M6-1 x 4.8) Exy 2
8 4301154 Rotation Detector Plate R—JLIC BX i 1
9 009747 Screw(M4-0.7 X 10) Y 3
10 1200500 Rotation Detector Unit R—JLIC(#H) 1
11 230016 Screw(11/64-40 X 4.8) IExy 1
12 0063612 Cord Clamp(4N- & 6.8) dA—Ko5>7 1
13 110084 Screw(M4-0.7 X 6) Exy 1

VT/Y



VT/Y(2)

/

™
—

4

/(AN

€
0

4

%

@% N\ N

10

vT/Y



2

VT/Y(2) NBE—4(2)
e
Ref.No Parts No. Description m A Amt. Req
1 4301160 Motor Bracket T—-IEB&E 1
2 120001 Screw(M4-0.7 x 14) kR 2
3 120011 Screw(M6-1 X 18) =) 2
4 4301166 Motor Adapter E—45FTTH 1
5 009740 Screw(M6-1 X 10} bxy 4
6 4301167 Ball Bearing Stopper R=IRFYUVTHET 1
7 130021 Screw(M4-0.7 X 4.3) kxry 3
8 4301177 Pulley(Front) 77— (&h) 1
9 4301165 Timing Velt AR K 1
10 4301162 Velt Cover )L~ FNR— 1
11 009806 Screw(M5-0.8 X 25) Exy 2
12 300043 Washer Ty Ty 2
13 9613360 Motor T—% 1
14 120030 Screw(M5-0.8 X 12) kxy 4
15 3501415 Pulley(Large) T7—U(X) 1
16 4301161 Motor Cover T—FHhIN— 1
17 110013 Screw(M4-0.7 X 8) xRy 4
18 000538 Washer AR 4
19 4301178 Flange 7oy 1
20 110009 Screw(M4-0.7 X 8) I8 3
21 160024 Screw(M6-1 x 8) Exry 2
22 1200353 Intermediate Cable Fkr—7 I 1
23 1090199 R Connector ROxU% 1

VT/Y



VT/Y(3)

\

W ale

\.@“v@\\\sss%w\\h
[ &= (&)

VT/Y



VT/Y(3) INBE— % (3) 3

RefNo Parts No. Description m % Amt. Req
1 9613365 Control Box, C. Set(Note) HIER w & Z (#8) GX) 1
2 1057152 Control Board(Note) HllfENELAR GE) 1
3 1057153 Panel Board IR ILER 1
4 350014 Wood Screw(¢ 5 x 25) Kxy 7
5 1670181 . Fuse(O.6A) k2 —X(06A) 1
6 1070182 Fuse(15A) b a2—X(15A) 2
7 9611077 Pitman Ey kv 1
8 9613362 Pedal Sensor, C. Set R IAz Y (#8) 1
9 1057154 Pedal Sensor Board R TER 1

Note: When ordering the Part No. 9613365 of Ref. No. 1 and the Part No. 1057152 of Ref. No. 2,
please inform us of the CODE that describes to the sticker on the back of the Control Box, C. Set
with Part No.. '

(&) Ref. No. 1 Parts No. 9613365 & U'Ref. No. 2 Parts No. 1057152 % ZH X OB, ME & i
HIER v 7 AR BEEOR T v A —ICFEER L TE D £ 3TCODE(a— F)2BHSEL &,

PARTS NO. 8613365
MODEL: vOOOO/Y
>CODE: YO

Control Box, C. Set
Hl@ERy o Z (#8)

vT/Y



Yjamato

PVRES VEERAER
VAMATO SEWING MACHINE MFG. 6O,LTD.

4-4-12,NISHITENMA, KITA-KU, OSAKA,JAPAN
TEL : 81-6-6364-1321 FAX :81-6-6364-1307

T530-0047 ABRMIEREXRHE4ITEIEZFI2S
TEL(06)6364-1321(f) FAX(06)6365-5176

P/N 9730188 (P/I/E)

No. 1 Edited in 2007.7
(VT/Y) Printed in Japan 2007.8.1H )



	目次
	CONTENTS
	[P1]   1. 据え付け方
	[P1]   1.1 テーブルカット図
	[P2]   1.2 小型モータの取り付け
	[P3]   1.3 配線
	[P3]   1.3.1 モータの配線
	[P4]   1.3.2 Rコネクタの接続

	[P5]   1.4 モータの設定
	[P5]   1.4.1 基本設定
	[P6]   1.4.2 縫い速度の設定

	[P7]   1.5 ホールICの調節

	[P8]   2. 正しい使い方
	[P8]   2.1 縫い目長さの調節のしかた
	[P9]   2.2 日常点検
	[P10] 2.3 ベルトの交換

	[P11] 1. Installation
	[P11] 1.1 Table cutting diagram
	[P12] 1.2 Installing compact servomotor
	[P13] 1.3 Wiring
	[P13] 1.3.1 Wiring motor
	[P14] 1.3.2 Connecting R connector

	[P15] 1.4 Setting up motor
	[P15] 1.4.1 Basic settings
	[P16] 1.4.2 Setting sewing speed

	[P17] 1.5 Adjusting rotation detector unit

	[P18] 2. Proper operation
	[P18] 2.1 Stitch length adjustment
	[P19] 2.2 Regular maintenance
	[P20] 2.3 Changing timing belt

	ILLUSTRATED SPARE PARTS LIST

